
Selection of our books indexed in the Book Citation Index 

in Web of Science™ Core Collection (BKCI)

Interested in publishing with us? 
Contact book.department@intechopen.com

Numbers displayed above are based on latest data collected. 

For more information visit www.intechopen.com

Open access books available

Countries delivered to Contributors from top 500 universities

International  authors and editors

Our authors are among the

most cited scientists

Downloads

We are IntechOpen,
the world’s leading publisher of

Open Access books
Built by scientists, for scientists

12.2%

186,000 200M

TOP 1%154

6,900



1

Chapter

Composition, Production,  
and Treatment of Sewage Sludge
Rodrigo de Freitas Bueno
[...]
Anaerobic digester. WWTP-Sabesp, São Paulo, Brazil (source: the author).



7

Composition, Production, and Treatment of Sewage Sludge
DOI: http://dx.doi.org/10.5772/intechopen.91665

Required volume of anaerobic digesters:

   V  Anaerobic.digestor   = 1757 ÷ 0.5 = 3514  m   3   (2)

To meet the minimum detention time of 45 h, we have:

   V  Anaerobic.digestor   = 45 × 54.7 = 2461.5  m   3   (3)

Three digesters of 1200 m3 each should be adopted, making a total useful 
volume of 3600 m3.

4. Sludge dehydration

The purpose of sludge dehydration is to raise the solid content generally above 
20%, in order to reduce the volume to be transported and to allow its final disposal 
in landfills, agriculture, etc. It can be done naturally or mechanically. Natural dry-
ing can be done in drying beds or mud ponds. Sludge ponds should not be consid-
ered as a very suitable final solution. The sludge drying beds should be used more 
advantageously in small treatment systems. The required bed area is relatively large, 
on the order of 0.1 m2 per inhabitant [2]. The cost of its structure, the operational 
difficulties with the removal of dehydrated sludge, and the excessive presence 
of rainwater can make its use unfeasible, especially in large treatment systems. 
Dewatering machines have grown in use in recent years, mainly plate press filters 
or conveyors, as well as centrifugal decanters. Despite the relatively high cost of 
these machines, the operational ease has enabled their adoption. For application of 
the machines, the previous conditioning of the sludge is required. In Brazil, chemi-
cal conditioning with ferric chloride and lime is common practice, a progressive 
practice of substitution of the use of polyelectrolytes [7, 8].

4.1 Sludge drying beds

The sludge drying beds are structures composed of bricks, arranged two by two 
and with joints filled with coarse sand. Under the bricks, layers of coarse sand and 
gravel of increasing granulometry are placed toward the bottom, an impermeable 
slab from which the liquid that infiltrates is drained and returned to the entrance 
of the WWTP. The sludge is disposed on the bricks, drying by infiltration of water 
in the bed and by evaporation in the sun. The beds are fed on a rotating basis, from 
channels with gates. A typical drying bed operation cycle, commonly adopted in 
projects in our region, is 30 days in total, with 20 days reserved for dewatering the 
sludge and 10 days for removing the dry sludge and rearranging the bed. Solids in 
the dehydrated sludge above 30% can be expected. For the determination of the 
necessary drying bed area, an application rate of solids as a criterion which cannot 
exceed 15 kg SS/m2 × cycle is recommended. The rates in the region of 10–12 kg SS/
m2 × cycle are used in our region (Brazil). Once the total bed area is determined, it 
is subdivided into a number of beds that should not be too large to reduce opera-
tional difficulties [3]. Figure 3 shows a view of the sludge drying beds.

Example of sizing sludge drying beds.
Data:

• Sludge production: ΔX = 2254 kg SS/day.

• Volatile fraction: ΔXv = 1757 kg VSS/day.



Sustainable Sewage Sludge Management and Resource Efficiency

8

Considering that, prior to drying, the sludge will suffer a 55% reduction in 
volatile solids due to anaerobic digestion, we have:

VXv, RED = 0.55 × 1757 = 966 kg VSS/day.
ΔXp/drying = 2254–966 = 1288 kg SS/day.
ΔXp/drying = 1288 × 365 = 470,120 kg SS/year.
Adopting 12 drying cycles per year, we have:
ΔXp/drying = 470,120 ÷ 12 = 39,177 kg SS/cycle.

Adopting the rate of 12.5 kg SS/m2 × cycle, we have the following required area 
of sludge drying beds:

   A  dry.sludge   = 39,177 ÷ 12.5 = 3134  m   2   (4)

Twenty-seven sludge drying beds of 6.0 × 20.0 m in dimensions in each plant are 
proposed. Figure 4 shows an example schematic of a sludge drying bed.

Figure 4. 
Schematic cut of a sludge drying bed (source: the author).

Figure 3. 
Drying beds. WWTP-Sabesp, São Paulo, Brazil (source: the author).



9

Composition, Production, and Treatment of Sewage Sludge
DOI: http://dx.doi.org/10.5772/intechopen.91665

4.2 Mechanical sludge dehydration

The main types of machines available on the market are plate press filters, 
continuous belt press filters, vacuum filters, and centrifugal decanters. When 
plate filter presses are used in activated sludge stations, dosages of ferric chloride, 
FeCl3, of 7 kg/100 kg SS and hydrated lime, Ca(OH)2, of 15 kg/100 kg SS are 
required, which makes this stage of the WWTP expensive, increases the volume 
of sludge, and hinders the agricultural disposal of sludge. When only polyelectro-
lytes are used, dosages of the order of 0.5–0.6 kg/100 kg SS are normally required 
[1, 2, 8]. The type of sludge conditioning and the dosages depend fundamentally 
on the state in which the sludge is generated, mainly its degree of mineralization, 
with less mineralized sludge being more difficult to dehydrate. Figures 5 and 6 
shows the diagram of the operation of a plate filter press.

Example of sizing a plate filter press

  V = 100  (SS)  ÷ N × P × ρ  (5)

where V, volume of the filter press (L); (SS), suspended solids load (kg/day); N, 
number of presses per day; P, cake solid content (%); ρ, cake specific mass (kg/L).

Data:

ΔX = 6825 kg SS/day.
N = 4.
P = 30%.
ρ = 1.06.

Volume of the filter press:

  V =  (100 × 6825)  ÷  (4 × 30 × 1.06)  = 5366 L  (6)

Using plates (1.5 m × 1.5 m) of 3 cm thick, we have:

   V  accumulated   = 1.5 × 1.5 × 0.03 = 0.0675  m   3  = 67.5 L  (7)

  Number of plates = 5366 ÷ 67.5 = 80  (8)

Figure 5. 
Plate filter press (source: Andreoli [1]).



Sustainable Sewage Sludge Management and Resource Efficiency

10

Example of sizing a continuous belt filter press.
Data:

• ΔX = 8212 kg SS/day.

• ρ = 1030 kg/m3.

• Solid content: 5%.

• Sludge flow: QSLUDGE = 8212 ÷ (0.05 x 1030) = 160 m3/day.

Using the application rate of 300 kg SS/m × h and two filters with 1 m belt 
width, we have the following number of daily operating hours:

  No .  of hours ÷ day = 8212 ÷  (300 ÷ 2)  = 14.  (9)

Polyelectrolyte consumption:

Medium: 6 kg/1000 kg SS.
Maximum: 8 kg/1000 kg SS.

Solid content in dehydrated sludge: 30%.
Volume of dehydrated sludge, with ρ = 1060 kg/m3 and 90% solid capture.

  Dry sludge =  (0.9 × 8212)  ÷  (0.3 × 1060)  = 23  m   3  / day.  (10)

Figure 7 shows a continuous belt filter press.

4.3 Alternative design of a centrifugal decanter

Choosing a centrifuge with a feeding capacity of 10 m3/h, we have the following 
number of daily operating hours:

  No .  of hours ÷ day = 160 ÷ 10 = 16  (11)

Figure 6. 
Plate filter press in operation. WWTP-Sabesp, São Paulo, Brazil (source: the author).



11

Composition, Production, and Treatment of Sewage Sludge
DOI: http://dx.doi.org/10.5772/intechopen.91665

Considering the dehydrated sludge at 20% solids, ρ = 1060 kg/m3, and 90% solid 
capture, we have the following flow of dehydrated sludge:

  Dry sludge =  (0.9 × 8212)  ÷  (0.2 × 1060)  = 35  m   3  / day  (12)

Figure 8 shows a centrifugal decanter.

4.4 Disinfection

Among the processes of sewage disinfection, chlorination and ultraviolet 
disinfection have been the most considered alternatives, with chlorination currently 
being the most economically interesting. Despite the potential for the formation of 
by-products, which can present toxicity, chlorination has been the solution used in 
almost all WWTPs, without using dechlorination for the time being. Another pro-
cess used is heat treatment. This treatment effectively reduces pathogenic viruses, 

Figure 7. 
Belt filter press. WWTP-Sabesp, São Paulo, Brazil (source: the author).

Figure 8. 
Photograph of a centrifugal decanter. WWTP-Sabesp, São Paulo, Brazil (source: the author).



Sustainable Sewage Sludge Management and Resource Efficiency

12

bacteria, and helminth eggs to levels below those detectable. For the thermal 
inactivation of 99.9% of viable eggs in digested logos, an exposure time of 35 min at 
58°C is required [3, 4].

5. Conclusion

This chapter covered the classic processes applied to the treatment, digestion, 
and drying of sewage sludge. Aerobic sewage treatment processes generate much 
more sludge than anaerobic systems. Of the sewage treatment systems, the stabiliza-
tion ponds are the ones that generate the lowest amount of sludge, while conven-
tional activated sludge systems have the highest volume of sludge to be treated. This 
is due to the fact that the sludge produced in the lagoons is retained for several years, 
undergoing digestion and densification, which induces a reduction in its volume.

Sludge digestion in the conventional activated sludge system is low due to the 
short sludge residence time in this system. The sludge filtration process leads to 
a higher concentration of solids than the thickening process. In filtrations with 
chemical conditions, the concentration of solids can increase in the order of 
20–40% depending on the type of sludge and the form of filtration.

In the case of drying beds, it can be observed that in the period of 10–60 days of 
sludge rest, the concentration of solids increases to approximately 40%.

Aerobic digestion produces sludge with low dehydration capacity due to the 
destruction of the flake structure during the process of endogenous respiration that 
occurs in the aerobic digester. Anaerobic digestion can reduce the concentration of 
volatile solids in the sewage sludge by up to 60%.

The treatment, disposal, and reuse of WWTPs sludge are gaining more and 
more expression on the world stage, due to the increase in the number of installed 
sewage treatment plants and the need to meet the environmental requirements and 
currently the need for resource recovery natural.

Conflict of interest

The authors declare no conflict of interest.

Appendices and nomenclature

ΔX sludge production
BOD biochemical oxygen demand
COD chemical oxygen demand
F flow
SA surface area
SABESP sanitation company of the state of São Paulo, Brazil
TSS or SS total suspended solids
UASB upflow anaerobic sludge blanket
VSS volatile suspended solids
WWTP wastewater treatment plant
Xv volatile fraction



13

Composition, Production, and Treatment of Sewage Sludge
DOI: http://dx.doi.org/10.5772/intechopen.91665

Author details

Rodrigo de Freitas Bueno
Central of Engineering, Modelling and Applied Social Sciences of the Federal 
University of ABC, Santo André, SP, Brazil

*Address all correspondence to: rodrigo.bueno@ufabc.edu.br

© 2020 The Author(s). Licensee IntechOpen. This chapter is distributed under the terms 
of the Creative Commons Attribution License (http://creativecommons.org/licenses/
by/3.0), which permits unrestricted use, distribution, and reproduction in any medium, 
provided the original work is properly cited. 



14

Sustainable Sewage Sludge Management and Resource Efficiency

[1] Andreoli CV, Von Sperling M, 
Fernandes F, Ronteltap M. Sludge 
Treatment and Disposal. IWA 
Publishing; 2007

[2] Bishop P. Municipal Sewage Sludge: 
Management, Processing and Disposal. 
CRC Press; 1995

[3] Metcalf & Eddy, Inc. Wastewater 
Engineering: Treatment, Disposal, 
Reuse. 3rd ed. New York: McGraw-Hill 
International Editions; 1999

[4] de Chernicharo CAL. Post-treatment 
options for the anaerobic treatment 
of domestic wastewater. Reviews 
in Environmental Science and Bio/
Technology. 2006;5(1):73-92

[5] Hudson JA, Lowe P. Current 
technologies for sludge treatment and 
disposal. Water and Environment 
Journal. 1996;10(6):436-441

[6] Van Haandel AC, Lettinga G. 
Anaerobic Sewage Treatment. London, 
England: John Wiley & Sons; 1994

[7] Nowak O. Optimizing the use of 
sludge treatment facilities at municipal 
WWTPs. Journal of Environmental 
Science and Health Part A. 2006;41(9): 
1807-1817

[8] Dohányos M, Zábranská J,  
Jenícek P. Enhancement of sludge 
anaerobic digestion by using of a special 
thickening centrifuge. Water Science 
and Technology. 1997;36(11):145-153

[9] Shammas NK, Wang LK. Gravity 
thickening. In: Biosolids Treatment 
Processes. Humana Press; 2007. 
pp. 45-69

References


